
ITEM NO FIREBOX PARTS QTY PT NO 

9 RIDLING  GRATE ASSEMBLY (LONG LIFE STAINLESS STEEL) 1 87-01-450-9

22 BAFFLE PLATE ASSEMBLY (LONG LIFE STAINLESS STEEL) 1 87-01-450-22ASS

7 RIDLING GRATE SUPPORT ASSEMBLY (LONG LIFE STAINLESS STEEL) 1 87-01-450-6

WOOD BURNING GRATE INSERT (REQUIRED WHEN BURNING WOOD FUEL ONLY) 1 87-01-450-9B

STOVE FASTENING DOWN BRACKET 2 87-01-450-3A

RIDDLE ROD ONLY STAINLESS STEEL 1 87-01-450-11

11 RIDDLE ROD COMPLETE (ROD + END + M8FASTENERS STAINLESS STEEL) 1 87-01-450-11A

14 RIDDLE ROD END PIECE BRASS 1 105123-B

RIDDLE ROD END PIECE BRIGHT 1 105123-BC

25 ASHPAN ASSY (LARGE CONTENT, HEAVY DUTY) 1 87-01-450-25

16 TOP AIR SLIDER MK2 (NEW STYLE INTERNAL AIR BOX) 1 87-01-450-16MK2

TOP AIR SLIDER MK1 (ORIGINAL OLD STYLE STOVE) 1 87-01-450-16

44 PRIMARY REAR HEATSHIELD . (STAINLESS STEEL) 1 87-01-450-44

37 FRONT FRET ASSEMBLY (FITS INSIDE THE FIREBOX UP AGAINST THE FRONT PLATE) 1 87-02-900-FFASS

46 FRONT FENDER (CAN HAVE BRASS OR BRIGHT BADGE) 1 87-01-450-46ASS

FIDDLE RAIL ASS 1 87-01-450-48

FIDDLE RAIL ASS BRASS 1 87-01-450C

FIDDLE RAIL ASS BRIGHT 1 87-01-450D

COOKING HOB TOP PLATE (REMOVABLE ITEM) 1 87-01-300-HPR

AIR WASH BOX ASSEMBLY 1 87-02-500-AWBASS

FIREBRICKS 

DRY STOVE REAR AND TWO SIDE BOARDS MINUS THE TWO WEDGES 1 87-01-450-DSBKIT

70-71 DRY STOVE- LEFT OR RIGHT SIDE BOARDS 1 87-01-450-71

72 DRY STOVE BACK FIRE BRICK 1 87-01-450-72

73-74 COMMON TO WET AND DRY STOVES LEFT OR RIGHT BRICK CORNER WEDGES 2 87-01-450-73

WET STOVE - REAR AND TWO SIDE BOARDS MINUS THE TWO WEDGES 1 87-01-450-A

WET STOVE LEFT OR RIGHT SIDE BOARD 2 87-01-450-70

WET STOVE BACK BOARD 1 87-01-450-74

FRONT FRET BOARD LINER (HELD IN PLACE WITH HT BLACK SILICONE) 1 87-02-900-FFB

ASH PIT DOOR

30 ASHPIT DOOR ASSEMBLY OLD (USED ON MK1 STOVES) 1 87-01-450-29A-OLD

30 ASHPIT DOOR ASSEMBLY (NEW USED ON MK2 AND MK3 STOVES) 1 87-01-450-29A

B1C ASHPIT DOOR SECURITY BRACKET 87-01-450-12

ROPE SEALS

FUEL DOOR ROPE KIT INCLUDING GLUE 17ML 1 77-01-943

63 FUEL DOOR ROPE 1M X 15MM . 1 87-06-017-1

FUEL DOOR ROPE GLUE 17ML 1 77-01-965

64 FUEL DOOR GLASS ROPE SEAL 1 181632-B

ASHPIT DOOR ROPE SEAL (8MM HARD ROPE X 638  LONG) 1 87-01-450-DSR-A

TOP SIMMERING PLATE SEALING ROPE 8 X 3 FLAT SELF ADHESIVE BLACK X 1.2M LONG 1 87-02-200-R4

DOOR GLASS

53 CORNER SOLID FUEL GLASS 1 188798-B

GLASS M5 X 10 S/S SOCKET DOME HEAD SCREW 4 77-02-128

57 GLASS SECURING BRACKETS (SQUARES) 4 259015-B

GLASS SECURING GASKETS 4 142881-B

FUEL LOADING DOOR

FUEL LOADING DOOR ASSEMBLY COMPLETE 1 87-01-450-DA

DOOR LOCK CASTING (Black only available) supply complete with 4mm roll pin. 301515-B

FUEL LOADING DOOR CASTING ONLY. 1 309989-B

ROLL PIN FOR FIXING CASTING TO AXIS 1

CURLY SPRING HANDLE BRASS OR CHROME 1

58 AXIS FOR DOOR HANDLE 2 100956-B

47 DOOR LOCK KEEP PLATE 1 87-01-450-47

47a SCREWS FOR DOOR LOCK KEEP PLATE 2 77-02-030

58B THREADED STAY COOL HANDLE BRASS. 1 158541-B

THREADEDSTAY COOL HANDLE CHROME. 1 158541-BC

DOOR HINGE PIN (BRASS OR BRIGHT) 2 110404-B

60 AIR INLET WHEEL ( USED ON FUEL DOOR AND ASHPAN DOOR) 1 301737-B

61 SPRING FOR AIR INLET WHEEL (DITTO) 1 166003-B

62 AXIS FOR AIR INLET VALVE (DITTO) 1 189103-B

151 HINGE POST BRASS ALT1 (FUEL DOOR AND ASHPIT DOOR) 6 87-02-500-HP

HINGE POST BRIGHT ALT2 (DITTO) 6 87-02-500-HPBRIGHT

BRASS HINGE POST(FITTED ON MK1 STOVES FROM 2001-2014) 2 BRASS025

FASTENERS

LOCKNUT FOR DOOR PILLARS 2 77-02-072

HINGE PIN BRASS ALT1 6 87-02-500-HPA

HINGE PIN STAINLESS ALT2 6 87-02-500-HPABRIGHT

M8 NUT FOR HINGE POSTS BRIGHT ALT2 6 77-02-010-A

M8 NUT FOR HINGE POSTS BRASS ALT1 6 77-02-010-J

M8 WASHER FOR DOOR PILLAR BRASS ALT1 6 77-02-010-M

M8 WASHER FOR DOOR PILLAR BRIGHT ALT2 6 77-02-082

SELLOCK PIN . 1 134749-B

SPACER FOR FRONT FRET FASTENER 2

62 AXIS FOR AIR INLET VALVE 1

TOOLS

163 POKER 1 180002-B

162 FIRE BOX, ASHPIT DOOR OPENING & RIDDLING TOOL 1 808001-B

CORNER SOLID FUEL MK4 SPARE PARTS LIST 28-01-21


